
 No. Parts No. Descri tion Q't No. Parts No. Descri tion Q't
1 7725-01 Bod 1 38 7725-38 Side Plate 2
2 7725-02 Set Bolt M5*12 4 39 7725-39 Bearin  Plate 2
3 7725-03 Valve Seat 1 40 7725-40 Bearin 6201ZZ 2
4 7725-04 O-Rin 8.8*2 2 41 7725-41 Bod  Packin 1
5 7725-05 Wave Washer 1 42 7725-42 Base Plate 1
6 7725-06 O-Rin 3.7*1.7 1 43 7725-43 Fillister M5*10 4

 retsilliF44-5277441evlaV70-52777 M5*15 4
8 7725-08 S rin 1 45 7725-45 L-Balancer 1
9 7725-09 Pin 3.2*19 1 46 7725-46 Hex Bolt M5*25 1

10 7725-10 Valve Lever 1 47 7725-47 S rin  Washer S5 4
11 7725-11 Roll Pin 3*24 1 48 7725-48 S rin  Washer S5 4
12 7725-12 Fillister M4*8 1 49 7725-49 Sna  Rin R32 1

niraeB05-5277051ralloC31-527731 6200UU 2
16 7725-16 Ni 1eonS15-5277151el
17 7725-17 Bod  Cover 1 52 7725-52 Su 4tro

ilC35-5277351recneliS12-527712 2
26 7725-26 Flat Head M5*10 1 54 7725-54 Flat Head M4*8 4
27 7725-27 U-Balancer 1 55 7725-55 Fillister M4*8 4
28 7725-28 Washer M4 2 56 7725-56 S rin  Washer S4 4
29 7725-29 Fillister M4*8 2 57 7725-57 Tnrin  Washer 1
30 7725-30 Ke -Rotor 4*19 1 58 7725-58 Flat Head M5*10 1
31 7725-31 C nikcaP95-5277951rednil 1
32 7725-32 O-Rin 5.7*1.7 1 7725-60S Pad For Stick
33 7725-33 Roll Pin 3*5 1 7725-60V Pad For Velcro

tuN16-5277161rotoR43-527743 M4 4
35 7725-35 Vane S rin 4 62 7725-62 Thrust Washer M4 4

 daeH talF36-5277364enaV63-527763 M5*8 4
1tfahS73-527773

ST-7725-P-0810B-F
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               Modelo  833
                    LIJADORA ORBITAL 93X175

PARTS LIST
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